
 

Industry & Academic Exchange Program 
An integrated approach for performance 

benchmarking of water recycling operations 
 

A report of a study co-funded by the Australian Water Recycling Centre of 
Excellence and the University of South Australia 

 
Michael Short; Christopher Saint (UniSA) 

Rudi Regel; Ben van den Akker (SA Water) 
September 2014 



 

An integrated approach for performance benchmarking of 
water recycling operations 
 
Project Leader  
 
Dr Michael Short 
Centre for Water Management and Reuse (CWMR), 
School of Natural and Built Environments, University of South Australia 
Mawson Lakes, South Australia 5095 AUSTRALIA 
Telephone: +61 8 8302 3496 
 
 
Contact:  Michael Short michael.short@unisa.edu.au 
[...]
Looking again at Table 7 and Appendix F, a 10-fold reduction in minimum UV RED from 50 
to 5 mJ/cm2 will still satisfy end-use requirements for viruses (6.5 log10), protozoa (5.0 log10) 
and bacteria (5.0 log10).  Accordingly, to further control UV dose and optimise process 
energy efficiency, it is suggested that a combination of the following changes are 
implemented: UVT set-point be increased (≥65%); reactor flow set-points/hydraulic loading 
rates be increased (>200 L/s); turn off the second reactor in each train or decommission 
surplus reactor trains.  Energy savings from taking 50% of the UV reactors offline based on 
2013–14 energy data are in the order of 55 MWh/year (≈$5,500 p.a.).  Partial UV reactor 
shutdown will also conserve standby power use while reactors are idle (≈2.8 kWh/d/reactor) 
as well as extend asset lifespan and reduce O&M costs (refer Section 3.2).  This change has 
not yet occurred as UF membrane performance is being reviewed. 
 
Water utilities today are acutely aware of the energy demands from pumping operations.  In 
terms of possible optimisations for the Glenelg RWTP, the use of premium efficiency motors 
particularly for UF pressurisation (PS02) would, if not already in place, be an area for further 
investigation given that this process alone consumes almost 25% of RWTP power ($25,000 
p.a. at 2013–14 flows).  Operationally, there may be other ways of minimising RWTP power 
use.  For example, operation within defined trans-membrane pressure bands and reducing 
the requirements for membrane backwashing and scouring will conserve energy (Lazarova 
et al., 2012a); however, care must be taken to avoid prematurely compromising membrane 
integrity and to ensure proper fouling control is maintained.  Compressed air requirements 
(for membrane backwashing and process operation) make a significant contribution to total 
UF process energy use at the Glenelg RWTPs (≈40%).  There are various approaches for 
providing capacity control to air compressors, including modulation, unloading, variable 
displacement and variable speed control (PG&E, 2006).  PG&E (2006) highlight that since 
annual compressor operating cost is generally near the purchase price of a new unit, it is 
very important select an appropriately sized compressor with efficient capacity control, 
especially for variable air flow demand applications.  Since the above benchmarking results 
showed some room for optimising the UF process to reach Target performance (0.116 
kWh/kL), there may be scope for compressed air process optimisation.  We suggest that the 
size of existing compressors is re-assessed relative to current RWTP flow rates and process 
air requirements and/or variable frequency drives installed if not already in place.   
 
Another means of increasing energy efficiency of the UF process is to optimise feed water 
quality through pre-treatment steps (Chang et al., 2008).  For example, adding or optimising 
upstream coagulation–flocculation pre-treatment steps prior to UF will reduce the solids and 
organics load to the membranes, reducing membrane fouling and subsequent 
backwashing/air scouring/process air requirements.  Air requirements (blowers + 
compressors) make up a significant fraction of the total UF process energy use at both the 
Glenelg and Aldinga RWTPs (≈41% and 61% respectively), therefore, any efforts to improve 
feedwater quality and/or mitigate process air requirements are likely to yield UF energy 

33 
 



 

efficiency gains.  Again, while this may improve UF process energy efficiency and possibly 
also extend membrane life, it may incur additional material and resource costs upstream and 
increase the load on WWTP solids handling processes, such that these trade-offs need to be 
considered holistically and balanced against potential energy savings.  Alternatively, some 
plants may be able to selectively harvest their secondary effluent and optimise feed water 
quality onto a membrane system.  For example, the Glenelg WWTP has three activated 
sludge plants (known as B, C and D Plants) and the clarified effluent streams are dosed with 
chlorine prior to discharge to the contact tanks (B; C/D).  Historically, the three plants 
performed differently in terms of their ability to remove nitrogen.  A manual drop plate can be 
installed post-chlorination to select whether B or C/D effluent is pumped to the UF feedwater 
basins.  This activity is undertaken rarely and requires manual intervention, but does provide 
the opportunity to select higher quality effluent and minimise membrane fouling potential, 
particularly if there was a significant process upset during upstream secondary treatment. 
 
Another option to improve UF process performance is to operate membranes units at higher 
production flow rates to exploit economies of scale effects (Chang et al., 2008; Lazarova et 
al., 2012d).  This economies of scale phenomenon (introduced in Section 1.4) is well known 
and the same effect was observed at the Glenelg RWTP (Figure 18) wherein specific energy 
consumption is optimal at plant flows above a nominal 5 ML/d.  This raises the question as 
to how best to produce 5 ML/d into the recycled water storage basins, taking into account 
summer demand and/or low demand periods. 
 

 
 

Figure 18.  Plot of specific energy consumption (SEC; kWh/kL) against daily volumetric flow 
for the Glenelg RWTP for the 2013–14 monitoring period showing economies of scale 
effects under high flows (NB. data set excludes zero volume production days where plant 
was offline).  Arrow indicates average plant-wide SEC. 
 
Both the SURS and GARWS membrane systems operates based on a UF system pressure 
set-point which controls the number of feedwater pumps and their respective variable speed 
drive speed/frequency.  For GARWS, this becomes complicated, given the number of UF 
and UV trains (Table 9).  Consequently, there are bands of feed water pump requirements to 
reach pressure set-point and each membrane unit has a feed control valve (FCV) which 
modulates in order to meet a membrane unit flow set-point (≈64 L/s).  If the membrane 
permeability decreases during filtration as a result of deposition, the FCV opens more in 
order to reach its flow set-point.  

34 
 



 

Table 9.  Summary of the Glenelg RWTP flow set-points and unit process configurations. 

Plant flow 
set-point 
(L/s) 

Actual 
flow 
(L/s) 

No. UF 
feedwater 
pumps 
required 
& VSD% 

UF feedwater 
pump station 
pressure 
range (kPa) 

No. UF 
units 
required 

No. UV 
trains 
required 

120 126 1 @ 65% 120 2 2 
180 200 2 @ 65% 150 3 3 
240 260 2 @ 75% 150 4 3 
300 330 3 @ 75% 200 5 4 
360 400 3 @ 77% 200 6 5 
400 440 3 @ 80% 200 7 5 

 
 
Table 9 clearly outlines the relationship between plant flow set-point, UF feedwater pump 
station pressure range, number of UF feedwater water pumps and their variable speed 
settings and the number of corresponding UF units and UV trains required.  A plant set-point 
of 120 L/s or 179 L/s will use the same number of pumps (×1) and the same number of UF 
units and UV trains (×2).  The pump speed will however increase.  Similarly a plant flow set-
point of 240 L/s will result in the same number of UV trains as at 180 L/s (×3).  The trade-off 
between the number of UV trains online versus the number of UF feed water pumps and 
their respectively speed settings was briefly reviewed in terms of energy use and is 
presented for the feed water pump station in Figure 19.  While some preliminary trends were 
apparent, these data require further interrogation to draw clear conclusions and for UV 
energy, require re-analysis due to energy sub-meter changes since the initial analysis was 
undertaken.  The data of Table 9 highlights the need to develop clear recycled water 
‘production schedules’ and to better understand how plant set-point can impact on optimal 
unit process operation and plant energy use.   
 

 
Figure 19.  Basic relationship between Glenelg RWTP UF flow set-point (L/s) and specific 
energy consumption (kWh/kL) for the UF feed water pump station (PS02).  
 
  

35 
 



 

3.4 Christies Beach WWTP 
While previous energy benchmarking analyses at the Christies Beach site has been 
undertaken by SA Water (Krampe and Trautvetter, 2012), this was done prior to the 
commissioning of the new ‘C Plant’ MBR.  Since then, more recent energy benchmarking 
work covering the new C Plant has been undertaken (Corena et al., 2014; Langlais and 
Aguilera Soriano, 2014) and additional SA Water work remains underway at this site to 
complete the most recent energy audit cycle.  While the Christies Beach MBR produces a 
high quality final effluent suitable for direct reuse by a number of applications in accordance 
with the Guidelines (e.g., irrigation of public spaces, drip irrigation of commercial and non-
commercial food crops (SA Water, 2012)), the MBR is first and foremost a WWTP rather 
than a water recycling plant.  This blurring of the lines between wastewater treatment and 
water recycling processes in MBRs creates challenges for system boundary delineation for 
recycling systems benchmarking and in the assigning of energy use between the two 
treatment processes.  Hence, and for the purposes of this study, a screening-level analyses 
was performed for the Christies Beach site, focusing on UV disinfection and MBR air 
scouring as candidate ‘recycling’ processes for benchmarking and optimisation.   
 
Results from the detailed process-level benchmarking work for the C Plant are given in 
Table 10 and presented as relative values in Figure 20.   
 

36 
 



 

Table 10.  Christies Beach WWTP/RWTP data 2013–14 FY; MBR C Plant annual production volume ≈6,280). 
Functional 
process 
group 

Sub-functional group/unit 
process 

Total 
energy use 
(kWh/yr) 

Specific 
energy use 
(kWh/kL) 

Comments 

Major pump 
stations 

Influent pumping n/a n/a  
Effluent pumping & distribution n/a n/a Partially accounted for in Aldinga benchmarking analysis 

MBR C Plant ASRs 1,197,500 0.191  
MBR process pumps (MCC1-2) 142,601 0.023  
C Plant aeration blowers 1,564,452 0.249  
Membrane air scour blowers 1,846,239 0.294  
WAS and MLR pumping 435,400 0.069  
Blower building services (aeration) 192,880 0.0307 80% allocation of total energy (241.1 MWh) to C Plant 
C Plant general 634,783 0.101  
MBR chemicals dosing 1,600 0.0003  
MBR total 6,049,392 0.9633  

Disinfection UV (6×19.4 kW Calgon C3500 D 
reactors) 

658,887 0.105 UVT set-point 60%; actual yearly mean UVT 67%; UV 
dose set-point 25 mJ/cm2; actual yearly 2013–14 median 
UV dose ≈100 mJ/cm2 

Chlorination 9,800 0.016 Estimate based on total annual WWTP chlorine energy 
use multiplied by 50% fractional C Plant flow 

Disinfection total 668,687 0.107  
Christies Beach C Plant total 6,684,142 1.064 Excluding product water distribution 

ARS – activated sludge reactor; MBR – membrane bioreactor; WAS – waste activated sludge; MLR – mixed liquor recycle; UV – ultraviolet light disinfection 
 

37 
 



 

18%

2%

23%

28%

7%

3%

9%

0%
0%

10%

C Plant ASRs MBR process pumps
MBR aeration blowers MBR air scour
WAS and MLR pumping Blower building services (aeration)
General building MBR chemicals dosing
Chlorination UV  

Figure 20.  Breakdown of electricity use (percent total) for the Christies Beach C Plant 
during the 2013–14 period showing the relative contribution of each of the major 
benchmarked processes (excluding effluent distribution energy). 
 
Recent commissioning and performance test report for C Plant provide useful third party 
comparisons for our Table 10 benchmarking results.  In terms of total benchmarked C Plant 
energy use, our figures for the 2013–14 period (6.69 GWh) compare reasonably well with 
those of recent benchmarking work for the same Plant (estimated at 6.33 GWh/year) 
(Langlais and Aguilera Soriano, 2014).  Interestingly, and as noted by Langlais and Aguilera 
Soriano (2014) in their work, C Plant energy consumption remains virtually constant (≈17–18 
MWh/d) regardless of Plant flow rate, indicating large ‘fixed energy’ requirements and 
meaning that improvements to the Plant’s volumetric energy efficiency (kWh/kL) will be 
realised passively in line with future increases to the hydraulic load.  This large fixed energy 
fraction for the C Plant can to some extent be seen in Figure 20 whereby the combined 
energy use of ‘C Plant general’ and ‘blower building services’ constitutes almost 15% of total 
energy use (≈800 MWh/yr).  This high fixed energy requirement for membrane systems was 
noted previously by Lazarova et al. (2012d) for recycling systems elsewhere.  Notably, this 
almost constant daily energy use profile for the Christies Beach C Plant is unlike the strong 
daily/seasonal trends in energy use and specific energy consumption seen for the Aldinga 
(Figure 8 and Figure 9) and Glenelg (Figure 15 and Figure 16) recycling systems.  This stark 
contrast in energy use profiles between these sites reflects the nature of the recycling 
systems, with the Christies Beach C Plant primarily a continuous flow WWTP and the 
Aldinga and Glenelg RWTPs subject to ‘on–off’ operation in line with seasonal demand. 
 
As suggested by Langlais and Aguilera Soriano (2014) and also Corena et al. (2014), there 
may be scope to direct proportionally more of the Christies Beach WWTP inflows to the C 
Plant and/or operate a single activated sludge reactor at 100% flow capacity in order to 

38 
 



 

exploit economies of scale discounts relating to these fixed energy costs; however, this is 
the subject of ongoing investigations elsewhere and is beyond the scope of this report.  In 
the interim, the work of KBR (2012) has already demonstrated significant (≈30%) energy 
efficiency gains from C Plant aeration and air scour process optimisation activities, so it is 
likely that further such gains can be achieved while the Plant awaits recept of its ultimate 
design load.   
 
Looking at the sub-metered energy data for the C Plant UV system (10% total Plant energy), 
the benchmarked UV process energy use (0.105 kWh/kL) greatly exceeds all performance 
benchmarks of Table 5 and in particular our newly developed Guide (0.031 kWh/kL) and 
Target (0.012 kWh/kL) numbers for low pressure lamps as relevant to the Christies Beach 
system.  Contrasting our benchmarked UV energy with the established Table 5 benchmark 
of Haberkern et al. (2008) (0.03 kWh/kL) for an equivalent UV dose (40–50 mJ/cm2) 
reaffirms the high UV energy demand and highlights the scope for energy optimisation.  
Considering also that the C Plant UV system operates continuously to treat effluent as part 
of the WWTP and therefore should be afforded economics of scale energy concessions from 
high volume continuous operation (unlike the previous Glenelg and Aldinga recycling plants 
which operate intermittently and with lower flows), this again points to poor performance and 
likely optimisation opportunities. 
 
The C Plant UV system consists of six Calgon C3500 D low pressure, high intensity reactors 
configured in three channels (19.4 kW/reactor; ≈39 kW/channel) (SA Water, 2012).  The 
system was designed and constructed to meet a minimum UV dose of 40 mJ/cm2 (operating 
set-point 45 mJ/cm2) at a UVT of 60% through each channel, with a maximum flow set-point 
per channel of 360 L/s (i.e. 180 L/s per UV reactor).  Initial analyses of UV dose data from 
SCADA suggested that the UV system was likely to be significantly over-dosing.  
Additionally, the number of UV reactor trains online at any given time appeared more than 
required for the channel flow set-points (i.e. one channel can handle 319 L/s, only requiring a 
second channel to be brought online at flows of 320 L/s or higher).  Analysis of historical 
SCADA data indicated that despite duty channels not seeing these flows, two channels were 
invariably online, each treating relatively low flows (50–150 L/s), the net result of which was 
higher dose delivery than required (100–1000 mJ/cm2 versus ≥40 mJ/cm2 design dose).   
[...]
supply.  SECs relate to 
energy requirement of 
chlorinator booster 
pumps only 

0.0009 Morontota facility; 
8.5 ML/d flow (max. 
design flow 13.5 
ML/d) 

Liquid dosing 0.00043 
(embodied 
energy SEC 
estimated at 
≈0.0042) 

Operating flow 4.2 
ML/d 

Not defined Not defined Hernandez 
(1978) 

SEC for an advanced 
wastewater treatment 
plant in Minnesota, USA 

Chemical 
dosing 
(generic) 

Liquid chemicals 
dosing (chlorine, 
coagulants) 

≈0.0005–0.002 Not defined Not defined Not defined WEF (2010) SECs based on average 
data for potable water 
treatment facilities 

Liquid dosing of 
FeCl3 coagulant 

0.1 86 ML/d secondary 
effluent flow  

Not defined Not defined Remy (2013) SEC for operating 
chemical dosing pump 

Liquid dosing of 
chemicals 
including PAC, 

0.0055 Kandy South facility; 
18 ML/d flow (max. 
design flow 32 ML/d) 

Not defined Not defined Wijesinghe 
(2013) 

SECs for surface water 
treatment facilities in Sri 
Lanka and Thailand for 

66 
 



 

alum and lime 0.0038 Nakhon Sawan 
Scheme; 9.6 ML/d 

potable water supply 

0.00003 Morontota facility; 
8.5 ML/d flow (max. 
design flow 13.5 
ML/d) 

0.0027–0.0044 Suggested best 
practice benchmark 
for Asian facilities 

Ozonation O3 generation 
and dosing 

0.03 O2 generation of O3; 
6 mg O3/L dose 

O3 generation 
method (i.e. 
ambient air or 
O2); O3 dose rate 

Not defined Haberkern et al 
(2008) cited in 
Krampe and 
Trautvetter 
(2012) 

Higher SEC values for 
higher levels of 
treatment (e.g., 
micropollutant removal) 1.05 Air generation of O3; 

24 mg O3/L dose 

O3 generation 
and dosing 

0.042 (median) 
0.032–0.12 
(min–max) 

Not defined O3 generation 
method (i.e. 
ambient air or 
liquid O2); O3 
dose rate 

Not defined, but most 
likely optimisation of 
upstream treatment 
processes 

Cooley and 
Wilkinson 
(2012) (data 
from secondary 
literature 
sources) 

SEC data for ozone 
generation and 
disinfection of potable 
water 

≈0.032–0.145 Wisconsin drinking 
water facilities 

Water quality; 
system design; 
process operation 

Not defined WEF (2010) SEC data from 
secondary literature 
sources ≈0.026–0.106 Not defined 

≈0.008–0.04 ≈5–80 ML/d Operating O3 
concentration; 
type of O3 
generator feed 
(liquid O2 or air); 
volumetric 
production rate 

Optimise O3 dosing; 
operate at higher O3 
production rates and 
O3 concentrations 

Brandt et al. 
(2010) 

SEC data for three 
potable water treatment 
plants (oxidation and 
disinfection applications) 

0.11 Medium-to-large 
plant (O3 dose 5.0 
mg/L) 

 Use of liquid O2 for 
O3 generation 

PG&E (2006) SEC data for potable 
water disinfection using 
pure O2 generation 

0.20 Not defined Not defined Not defined Radcliffe (2004) Estimate only; primary 
data source not defined 

0.045 Not defined Not defined Not defined Carlson and 
Walburger 
(2007) 

Primary data sourced 
from EPRI 

67 
 



 

0.033 (avg.) 
(0.026–0.040) 

3 mg O3/L average 
dose; 19 ML/d plant; 
O2-based O3 
generation  

O3 dose (0.5–>5 
mg/L); method of 
O3 generation 
(i.e. O2 or air-
derived); water 
flow rate 
variations 

Optimise flow-paced 
O3 dosing; utilise 
economies of scale 
effects (on-site O3 
generation from 
liquid O2 for large 
plants) 

EPRI (2009) SEC for potable water 
disinfection.  SEC is 
approximate only (no 
primary reference 
provided for this data) 0.066 (avg.) 

(0.053–0.079) 
3 mg O3/L average 
dose; 19 ML/d plant; 
air-based O3 
generation 

0.03–0.15 Not defined Not defined Not defined Arpke and 
Hutzler (2006) 
based on data 
of Elliott et al. 
(2003) 

SEC for ozonation of 
water for potable supply 

0.0085 (avg.) 
(0.0053–0.013) 

Liquid O2 feed; 302 
ML/d plant; mean 
dose 1 mg O3/L; 
mean site production 
123 kg O3/day 
(design production 
capacity 925 kg 
O3/day);  

O3 concentration/ 
production rate; 
energy use 
mainly from O3 
generation rather 
than O3 
destruction 

Operate at or near 
design O2/O3 
production rate; 
match unit size to 
site O3 requirement; 
flow-paced O3 
dosing; calibrate gas 
flow meters, O3 
residual monitors 
and power meters; 
proper equipment 
maintenance 

Chang et al 
(2008) 

SEC for potable water 
production at the 
Bollman plant, Contra 
Costa Water District, 
California 

0.016–0.021 Vacuum/pressure 
swing adsorption 
feed; 2.27 GL/d 
plant; mean dose 1.1 
mg O3/L; mean site 
production ≈1250 kg 
O3/day (design 
production capacity 
≈9000 kg O3/day); 

SEC for potable water 
production at Alfred 
Merritt Smith plant, 
Southern Nevada Water 
Authority 

0.033 (avg.) 
(0.029–0.042) 

Ambient air feed; 
189 ML/d flow; mean 
dose 0.81 mg O3/L; 
mean site production 
≈1250 kg O3/day 
(design production 
capacity ≈450 kg 
O3/day); 

SEC for potable water 
production at Paul M. 
Neal plant, Central Lake 
County Joint Action 
Water Agency 

0.044–0.072 Not defined Water quality and 
standards; type of 
technology used 

Not defined CPUC (2010) SEC for potable water 
disinfection at various 
facilities in the Contra 

68 
 



 

Costa Water District, 
California 

0.025 O3 generated with 
air; assumed 
intermediate O3 
dose of 1.5 mg/L 

Not defined Not defined Raucher et al 
(2007) 

O3 dose rate not 
defined.  SEC for O3 
generation only.  
Primary data from Rice 
(1996) cited therein 0.015–0.018 O3 generated with 

liquid O2; assumed 
intermediate O3 
dose of 1.5 mg/L 

System design 
flow affects SEC 
(lower with larger 
daily flows) 

Not defined 

0.04 3 mg/L O3 dose; O3 
generated with air 

Not defined Not defined Carns (2005) No source reference 
provided for these data 

0.066 3 mg/L O3 dose; O3 
generated with O2 

O3 generation 
only 

0.098 7.5 mg/L O3 dose for 
pre-ozonation of 
secondary effluent 

Not defined Not defined Remy (2013) SEC from Reid et al. 
(2009) cited therein.  
SEC excludes dosing 
energy and energy 
associated with liquid O2 
feed 

Membrane 
bioreactors 
(MBRs) 

Not defined 1.3–1.4 Based on full-scale 
municipal MBR 
performance data 

Not defined Not defined Haberkern et al 
(2008) cited in 
Krampe and 
Trautvetter 
(2012) 

Data based on full-scale 
municipal MBRs 
operating in Germany 

0.7–0.9 Target SEC value for 
optimised MBRs 

GE Zenon 
ZeeWeed ZW-
500d PVDF 
hollow fibre; 0.04 
0.4 µm pore size 

1.35 (pre-
optimised for 1 
ASR and 6 
membrane 
trains) 

6 membrane trains; 
56 ML/d peak design 
permeate flux; 42-55 
kPa trans membrane 
pressure; 12 min 

Air scouring 
regime(≈45% 
total energy); 
process aeration 
25% total energy; 

Operating at 10/30 
air scour mode rather 
than 10/10; operate 
mixed liquid recycle 
pumps in variable 

KBR (2012); 
Langlais and 
Aguilera Soriano 
(2014) 

MBR at Christies Beach 
wastewater treatment 
plant, South Australia. 

69 
 



 

1.00 (post-
optimisation) 

membrane 
relaxation cycle; 
optional 10/10 or 
10/30 aeration 
mode; <1 mg/L TSS; 
<0.3 NTU 

mixed liquor 
return activated 
sludge pumping 

flow proportional to 
plant inflow; operate 
ASRs in intermittent 
aeration mode where 
organic loading rates 
allow 

Not defined 0.32 Not defined Not defined Not defined Livingston et al 
(2010) 

Quoted theoretical 
maximum efficiency of 
MBRs 

Flat sheet 
membranes 

0.5 Not defined Air scouring 
(≈65% of SEC) 

Install membranes 
directly in aerated 
zone with granulates 
for mechanical 
cleaning; optimise 
PLC programming 
for high membrane 
flux 

Krause and 
Dickerson 
(2010) 

Data from pilot-scale 
research; energy 
demand calculated for a 
hypothetical treatment 
plant 

Various 
municipal MBRs 
in Germany 

0.8; 1.5; 2.15 Not defined Air scouring 
dominates SEC 
(up to 71.5%) 

Not defined Original data from 
Krause (2005) (in 
German) 

Submerged UF 
membranes; 
0.035 µm 

0.79–1.32 
(total) 
 
0.47–1.0 (excl. 
effluent 
pumping) 

11.4 ML/d rated (30 
ML/d peak); influent 
TSS ≈300 mg/L; 
BOD5 ≈400 mg/L 

Air scour rate 
(≈40% SEC); 
recycled water 
distribution 
pumps (≈33% 
SEC); volumetric 
production rate 

Minimise 
frequency/rate of air 
scour; operate at 
higher volumetric 
flow rated 

Chang et al. 
(2008) 

Plant at Anthem, 
Arizona 

Zenon 
submerged UF 
membranes; 0.1 
µm 

1.2–2.0 
(average 1.7) 

9.5 ML/d rated (15 
ML/d peak); fine-
bubble aeration; 
influent TSS ≈200 
mg/L; BOD5 200–
300 mg/L 

RAS pumps 
(≈33% SEC); air 
scouring rate 
(≈27% SEC); 
aeration blowers 
(≈9% SEC); 
volumetric 
production rate 

VFD on RAS pumps; 
minimise frequency 
of air scouring; 
operate at or close to 
design flow 

Chang et al. 
(2008); Williams 
et al (2008); 
Pellegrin and 
Kinnear (2011) 

Plant at Pooler, Georgia; 
average flow during 
study period 4.1 ML/d; 
wastewater screened to 
0.5 mm prior to MBR 

Zenon ZeeWeed 1.60 (avg.) Actual average MBR accounted Increase air scour Williams et al Cauley Creek water 
70 

 



 

500c/500d operating flow ≈8 
ML/d; 19 ML/d rated 
flow; avg. flux 3.75 
L/(m2.d); peak flux 
5.0 L/(m2.d) 

for ≈80% total 
facility energy 
use 

interval (e.g., 10/10 
to 10/30 cycle); 
increase low flux rate 
is membrane 
performance allows. 
 
Fowler facility was 
operating well below 
rated flow capacity, 
so likely gains could 
be realised by 
increasing daily 
treated flow rates 

(2008) reclamation plant, USA; 
manufacturer (GE) 
claims up to 50% power 
reductions from 
switching to 10/30 air 
scour protocol (Ginzburg 
et al. (2008) cited in US 
EPA (2010) 

Zenon ZeeWeed 
500c 

4.2 (avg.) 
whole of plant 
 
1.42 (avg.) 
membranes 
only 

Actual operating flow 
≈1–2.1 ML/d; 9.5 
ML/d rated flow; low 
membrane flux 9.9 
L/m2/d 

Membrane 
processes 
accounted for 
≈34% total facility 
energy use, 
activated sludge 
20% and effluent 
pumping 17% 

Fowler water 
reclamation facility in 
Georgia, USA.  Whole of 
plant SEC includes: 
headworks; fine 
screens; anoxic–aerobic 
reactors; membrane 
tanks; UV disinfection; 
side stream screens, 
aerobic digesters; and 
biosolids dewatering 

Zenon ZW500d 
vertical capillary 
membranes 
(0.035 µm); 
design PE 
23,150; 18 ML/d 
peak flow 

0.97 (pre-
optimisation) 
 
0.77–0.93 
(post-
optimisation) 

Influent pre-
screened (1 mm); 
design flux 37.5 
L/(m2.h); peak flux 
50 L/(m2.h) 

Aeration rate Reduce aeration 
during dry weather 
flow conditions 

van Bentem et 
al. (2007); 
Brandt et al. 
(2010) 

First full-scale 
demonstration MBR in 
Varsseveld, 
Netherlands; SEC data 
relate to whole plant 
(MRB components 60–
65% total SEC) 

Not defined 0.65 Not defined Not defined Not defined SEC for other Dutch 
MBRs at Ruurlo and 
Wehl wastewater 
treatment plants in 
Maasbommel 

GE/Zenon 
membranes 

1.43 (avg.) 
whole of plant 

Rated flow of 15.5 
ML/d. 

Not defined (no 
sub-metering/unit 
process 
breakdown) 

Adequate turndown 
capability and 
modular MBR 
construction/ multiple 
trains; optimise 
number of trains in 
operation to 
maximise membrane 

Pellegrin and 
Kinnear (2011) 

Plant in Bonita Springs, 
Florida.  SEC includes: 
screenings/grit removal; 
micro-screening; 
anoxic–aerobic reactors; 
membrane tanks; 
chlorine contact; rotary 
drum thickener; and 

71 
 



 

utilisation and 
influent flow 
equalisation in order 
to decrease 
membrane surface 
area in use and 
decrease air 
scouring demands 
(needs careful 
operator control to 
avoid excess fouling.  
For MBRs operating 
at low flux, energy 
optimisation may be 
achieved by 
increasing operating 
flux if membrane 
performance allows 

centrifuge, dryer and 
pelletizer facility for 
biosolids 

Enviroquip/Kubot
a membranes 

1.66 (avg.) 
whole of plant 
 
0.86 (avg.) 
membranes 
only 

5.7 ML/d avg. flow; 
11.4 ML/d peak flow 

43% SEC from 
membrane 
scouring, 9% 
SEC from 
permeate 
pumping 

Plant in Dundee, 
Michigan.  SEC data 
includes: headworks; 
fine screens; anoxic–
aerobic reactors; 
membrane tanks; 
aerobic digesters and 
membrane thickeners 

Siemens/Memcor 
membranes 

1.61 (avg.) 
whole of plant 

Actual average 
operating flow ≈4 
ML/d; 7.6 ML/d rated 
flow; MBR operated 
at low flux (10.5 
L/m2/h) 

Not defined (no 
sub-metering/unit 
process 
breakdown) 

LOTT plant in 
Washington, USA.  SEC 
includes: headworks; 
fine screens; anoxic–
aerobic reactors; 
membrane tanks; 
chlorine contact 
chamber (no biosolids). 

Enviroquip/Kubot
a membranes 

2.6 (avg.) 
whole of plant 

Actual average 
operating flow ≈3.8–
13 ML/d; 14.4 ML/d 
rated flow; 45 ML/d 
peak flow;  MBR 
operated at low flux 
(17 L/m2/h) 

Not defined (no 
sub-metering/unit 
process 
breakdown) 

Plant in Delfos, Ohio.  
SEC includes: 
headworks; fine 
screens; anoxic–aerobic 
reactors; membrane 
tanks; UV disinfection; 
post aeration; 
autothermal thermophilic 
aerobic digestion 
(ATAD); biosolids 
dewatering 

Siemens/Memcor 
membranes 

1.8 (avg.) 
whole of plant 

Actual average 
operating flow ≈3.8–
13 ML/d; 6.1 ML/d 
rated flow; 15 ML/d 
peak flow;  MBR 
operated at low flux 
(14 L/m2/h) 

Not defined (no 
sub-metering/unit 
process 
breakdown) 

Plant in Healdsburg, 
California.  SEC 
includes: headworks; 
coarse and fine screens; 
pre-anoxic, anoxic and 
aerobic reactors; 
membrane tanks; UV 
disinfection; Cannibal 
sludge management 
process and centrifugal 
biosolids dewatering 

72 
 



 

Not defined 1.3 (pre-
optimisation) 
 
0.8–1.0 (mid-
optimisation) 
 
0.37 (post-
optimisation) 

23 ML/d design flow; 
3174 kg BOD5/d; 6–
10 g/L MLSS; 6 h 
HRT; min. SRT 10 d 

SRT, MLSS, 
aeration/scouring 
rate 

Optimisation of 
sludge retention 
time, MLSS 
concentration and 
recycling, process 
aeration and 
membrane scouring 
rate 

Brandt et al. 
(2010); Tao et 
al. (2010) 

Demonstration MBR 
plant, Ulu Pandan Water 
Reclamation Facility, 
Singapore 

Various MBRs 0.986 (large 
MBRs) 
 
1.20–1.49 
(small MBRs) 

Not defined Aeration regime; 
air scour regime 

Optimisation and 
tighter control of 
aeration (via online 
instrumentation and 
air diffusers); use of 
efficient blowers; 
optimise air scour 
protocol;  

Lazarova et al 
(2012) 

Data from secondary 
literature sources 

Theoretical 
optimised MBR 

0.296 SEC includes 
membrane feed pumps, 
permeate pumps, air 
scour blowers and other 
ancillary equipment 

Memcor Memjet 
membranes 

0.73 60 ML/d; influent 
COD 550 mg/L; 
BOD5 280 mg/L; 
TSS 430 mg/L; TN 
65 mg/L; TP 10 mg/L 

Utilisation of plant 
hydraulic capacity 
(this one has 
operated at 75–
92%) 

 Lazarova et al. 
(2013) 

BeiXiaoHe water 
reclamation plant.  SEC 
includes pre-treatment, 
1 mm fine screening and 
UV disinfection. 

Not defined 0.8–1.0 Not defined Not defined Reduce aeration by 
limiting wastage; use 
of low-energy 
anaerobic MBRs; 
use of air lift 
systems. 

Pearce et al. 
(2008) 

SEC values from 
secondary literature 
data (Singapore and 
Netherlands facilities) 

Hollow fibre or 
plate membrane 
modules 

0.1–0.7 Vacuum pressure 
0.1–0.9 bar; 
permeate flow 20–50 
L/(m2·h); 

Vacuum 
pressure; 
aeration pressure 

Not defined ATV (1998) SEC data based on 
manufacturer’s details 

2–7 Vacuum pressure 1–
10 bar; permeate 
flow 20–300 
L/(m2·h); 

Various 0.5–1.8 Not defined Not defined Do not operate in 
excess of 10–20 day 
SRT (N removal); 
optimise internal 

Oppenheimer et 
al. (2010) 

Various full-scale MBR 
facilities 

73 
 



 

recycle flow; 
minimise air scour 

Zenon 500c Not defined 32 ML/d average 
design flow 
(‘Regional’ MBR) 
 
0.34 ML/d max. 
design flow 
(‘Septage’ MBR) 

 Optimise air scour 
regime (10/30); turn 
off blowers overnight 
under low loading; 
optimise membrane 
vacuum pumping; 
maintain calibrated 
DO meters and 
control loops; install 
RAS pump VFD 
control 

Blair (2012) Results from 
optimisation of two 
MBRs in Michigan, USA: 
Traverse City Regional 
Wastewater Treatment 
Plant; and Grand 
Traverse County 
Septage Treatment 
Facility 

Flat sheet 
membranes 

1.23 Design flow 3.4 
ML/d; permeate flow 
1.09 ML/d; 
membrane flux 11.8 
L/m2/h ; sludge age 
16.6 d; air flow to 
bioreactor and 
membranes 109 and 
992 Nm3/h 
respectively 

Membrane 
aeration 53% 
SEC; 
recirculation 
pumping 28% 
SEC; mixing 13% 
SEC; bioreactor 
aeration 6% SEC 

Use of hollow fibre 
membranes for 
reduced aeration 
energy; use of 
simultaneous 
nitrification–
denitrification design 
for lower bioreactor 
aeration energy; 
optimise mixing 
processes 

Wang et al. 
(2009); 
Brannock et al. 
(2010) 

SEC for MBR permeate 
production.  MBR treats 
untreated municipal 
wastewater and 
provides recycled water 
for local reuse 

Hollow fibre 
membranes 

0.982 Design flow 2 ML/d; 
permeate flow 1.1 
ML/d; membrane 
flux 14.3 L/m2/h ; 
sludge age 9.9 d; air 
flow to bioreactor 
and membranes 419 
and 918 Nm3/h 
respectively 

Membrane 
aeration 32% 
SEC; 
recirculation 
pumping 43% 
SEC; mixing 5% 
SEC; bioreactor 
aeration 20% 
SEC 

SEC for MBR permeate 
production. MBR treats 
primary sewage from 
local WWTP and 
provides recycled water 
for local reuse 

Flat sheet 
membranes 
(Toray) 

0.8–1.2 Max. design flow 
≈2.4 ML/d; 
membrane flux 23.4 
L/m2*h; SVI 90–120 
mL/g; permeate 
BOD5 1 mg/L; 
permeate TN ≈1–6 
mg/L 

Membrane air 
scouring 

Optimise membrane 
air flow capacity 

Mulder (2009) Hybrid MBR treats 25% 
wastewater from village 
of Heenvliet, the 
Netherlands 

Microsieving, 10 µm microsieve 0.0293 86 ML/d flow; avg. Influent water Not defined Remy (2013) SEC for pumping (2 m 

74 
 



 

microstrainin
g, rotary 
drum 
screening 

modules; 30 filter 
discs per module 

effluent quality 2.5 
mg/L TSS, 35 mg/L 
COD, 63 µg/L TP 

quality; backwash 
frequency 

head) and combined 
auxiliary equipment 
required for microsieve 
operation (backwashing 
and pressure spraying) 

Rotary drum 
screens (300 µm) 

0.001 86 ML/d flow Not defined SEC for drum screen 
rotation and cleaning 

Micro-, ultra- 
and nano-
filtration 

Tertiary 
membrane 
filtration 

0.1–0.15 Target SEC for 
optimised system 

Not defined Not defined Haberkern et al 
(2008) cited in 
Krampe and 
Trautvetter 
(2012) 

Data based on full-scale 
operations in Germany 

Low-pressure 
submerged 
ultrafiltration 
membranes 

0.09–0.20 
(membranes 
only) 
0.62–1.2 (incl. 
influent & 
effluent pumps) 

30 ML/d rated flow; 
mean turbidity 3.3 
NTU and TDS 620 
mg/L.  Influent pre-
screened 2 mm 

Production rate; 
pre-treatment 
(coagulation–
flocculation 
reduced SEC); 
UF ≈14–19% of 
total plant power 
use (pumps 
balance) 

Optimise pumping 
efficiency; regulate 
air scour rates 
according to 
feedwater turbidity; 
operate at higher 
flow rates 

Chang et al. 
(2008) 

Drinking water plant at 
Anthem Water Campus, 
Arizona.  UF SEC was 
14–19% total plant SEC 
with influent and effluent 
pumping 81–86% total 
SEC.  SEC data relates 
to flows of ≈6–17 ML/d 

Low-pressure 
ultrafiltration 
membranes 

0.13–0.26 Mean influent 
turbidity 2.4 NTU 
and TDS 28 mg/L   

Production rate; 
high influent TDS 

Shut down surplus 
UF trains under low 
flow; operate at 
higher flow rates 

Chang et al. 
(2008) 

Drinking water plant, 
Kamloops Centre for 
Water Quality, British 
Columbia.  SEC 
includes UF + DAF + 
ancillary chemicals but 
excludes influent and 
effluent pumping.  SEC 
data relates to flows of 
≈36–125 ML/d 

75 
 



 

Low-pressure 
ultrafiltration 
(Inge dizzer® XL 
1.5 MB 40W; 
polymer 
membrane; 40 
m2 per module 

≈0.085 (total) 
0.056 (feed 
pumps) 
0.016 
(backwashing) 
0.008 (valve 
operation) 
0.004 chemical 
cleaning 

390 ML/d peak flow; 
0.02 µm pore size; 
≈9 psi 
transmembrane 
pressure; 75 L/m2·h 
peak flux rate; 95% 
recovery ratio; 
effluent quality <0.1 
mg/L TSS; 26 mg/L 
COD; 23 µg/L TP; 
>4 log virus/bacteria 
removal  

Pipe pressure 
loss; influent 
water quality; pre-
coagulation 
efficiency; 
backwash 
frequency 

Not defined Remy (2013) SEC for 300 µm 
screened, coagulated (8 
mg/L Fe3+) secondary 
effluent filtration 

Low-pressure 
ultrafiltration 
membranes 

0.13 Not defined Backwashing; air 
scouring 

Minimise backwash 
frequency/duration; 
optimise air scouring; 
optimise pre-
treatment steps 

Mackey et al. 
(2001) cited in 
Chang et al. 
(2008) 

Drinking water 
application 

Low-pressure 
ultrafiltration 
membranes  

0.05–0.48 Not defined Backwash 
frequency; 
hydraulic flow 
rate 

Minimise backwash 
frequency; optimise 
pre-treatment steps 

Jacangelo et al. 
(1992) cited in 
Chang et al. 
(2008) 

Drinking water 
application 

Ultrafiltration 0.264 Not defined Not defined Not defined EPRI (1997); 
Carlson and 
Walburger 
(2007) 

Original data source: 
Californian Energy 
Commission, Electric 
Power Research 
Institute (EPRI) 

Nanofiltration 0.48 

Low-pressure 
microfiltration 

0.026 

Low-pressure 
membrane 
filtration 

0.04–0.132 Potable water 
production 

Not defined Not defined WEF (2010) SEC data from AwwaRF 
(2001) cited therein 

Microfiltration 0.026 10 psi Not defined Not defined Carns (2005) No source reference 
provided for these data Ultrafiltration 0.21 80 psi 

Nanofiltration 0.33 125 psi 
Low-pressure 
UF/MF 
membranes 

0.13 (median) 
0.085–0.20 
(min–max) 

Not defined Operating below 
design capacity, 
water 
temperature and 
turbidity 

Not defined Cooley and 
Wilkinson 
(2012) (data 
from secondary 
literature 
sources) 

SEC for potable water 
treatment. Common 
data to that of Chang et 
al. (2008) and Mackey 
et al. (2001). 

Ultrafiltration 0.068–0.103 
(0.086 avg.) 

Not defined Not defined Water pre-treatment; 
use of premium 

PG&E (2006) SEC data relates to 
potable water production 

76 
 



 

efficiency motors for 
filtration 
pressurisation or 
vacuum 

Microfiltration 0.20–0.22 Not defined Pumping 
pressure 

Not defined CPUC (2010); 
Hallett (2011) 

Recycled water 
production in Orange 
County District, 
California. 

Microfiltration 0.11 Not defined SEC increases 
with decreasing 
membrane pore 
size and 
increasing final 
effluent quality 
standard 

Not defined Griffiths (2003) 
cited in Radcliffe 
(2004) 

 

Ultrafiltration 0.17 

Nanofiltration 
(microfiltration 
pre-treatment) 

0.41 

Ultrafiltration 0.8 Not defined Not defined Not defined Rothausen et al. 
(2011) 

SEC data based on 
secondary literature 
source; potable water 
supply 

Microfiltration 0.18 Not defined Not defined Not defined Arpke and 
Hutzler (2006) 
based on data 
of Elliott et al. 
(2003) 

SEC for microfiltration of 
water for potable supply 

Microfiltration ≈0.1 51 ML/d facility 
(conventional AS 
feed) 

Not defined Not defined Pearce et al. 
(2008) 

SEC data from 
secondary literature 
sources (facility in 
Orange County, CA) 

Microfiltration 
(Siemens/Memco
r CMF-S; 0.2 µm 
pore size) 

0.275 Secondary effluent 
at 326 ML/d; 
instantaneous 
design flux 0.83 
m3/m2·d.  Effluent 
turbidity <0.2 NTU 

SEC increases 
with membrane 
fouling 

Operate within 
defined trans-
membrane pressure 
band; effective 
membrane cleaning 
protocols 

Lazarova et al. 
(2012) 

Advanced water 
purification facility in 
Orange County, 
California, USA 

Microfiltration + 
reverse osmosis 

0.938 Filtered secondary 
wastewater at 7 
ML/d maximum flow 

Not defined Not defined Sloan (2011) Direct potable reuse 
facility (MF + RO +UV–
H2O2) in Big Springs, 
Texas, USA 

Membrane 
treatment 
(generic) 

0.026–0.37 
(avg. 0.0793) 

Not defined Raw and finished 
water quality 
requirements; 

Membrane material 
improvements; 
innovative multi-

EPRI (2009) SEC for potable water 
treatment.  SECs are 
approximate only (no 

77 
 



 

membrane 
pressure; 
membrane 
fouling 

treatment 
configurations for 
fouling control and to 
target specific 
contaminants 

primary reference 
provided for these data) 

Microfiltration ≈0.16 ≈70 ML/d. Influent 
water quality ≈5 
NTU; TDS ≈900 
mg/L; TN 4 mg/L 

Not defined Not defined Lazarova et al. 
(2013) 

SEC interpolated from 
Figure 28.9 data and 
stated total average 
plant SEC (Bundamba 
advanced water 
treatment plant, 
Brisbane, Australia). 

Nanofiltraiton 
(spiral wound 
polyamide, 
Osmonics, GE) 

0.343 (NF only) Six NF trains, ≈7.6 
ML/d total permeate 
flow; TDS 560 mg/L; 
pH 7.4; feed 
pressure ≈120 psi 

Throttling valve 
for first stage 